Multi 7
Garden

Instrukcja obstugi
Manual assembly

'””’\
©

|
|

\/ooo\/

H \U!

MULTISTORE ECOTOYS Krystian Slebioda
Logistyczna 31, 62-080 Sady






INSTRUKCJE BEZPIECZENSTWA
SAFETY INSTRUCTIONS

1. Read the instruction manual carefully before use and keep it for future reference. Failure to comply with
the instructions can result in death, serious injury or property damage.
. For outdoor use ONLY! Do not use indoors.
. Do not use below ground level.
. The accesible parts can get very hot. Keep small children, elderly people and animals away from the gas
grill. Grill glove is adviced.
. Do not move the product while it is alight.
. Turn off the gas supply at the gas cylinder when the grill is not in use or after use.
. Any modification of the product, misuse or failure to follow the instructions may be dangerous and will void
the warrenty.
8. Check your gas grill anually for leaks. Check whether the hose connections are tight and leak test them
each time you reconnect the gas cylinder.
9. Do not use the gas grill within 1 meter of combustible materials
or surfaces.
10. LP gas cylinders should not be placed directly underneath the grill.
11.  Open the hook of the grill before lighting.
12. Do not leave the grill unateended when it is lit.
13. Be careful when opening the hook, as the hot steam inside is released upon opening.
14. Do not cover the grill untill it has completely cooled down.
15. Do not use aerosols near the grill.
16. Do not store or use petrol or other flammable vapours or liquids in the vicinity of this gas grill or any
other appliance.
17. If you smell gas, turn off the gas supply at the gas cylinder; extinguish any open flame; open the hood.
If still have it, stop use.

B OWON

~N O O

1. Przed uzyciem przeczytaj uwaznie instrukcje obstugi i zachowaj jg na przysztosc. Nieprzestrzeganie
instrukcji moze skutkowac¢ sSmiercig, powaznymi obrazeniami lub uszkodzeniem mienia.

2. TYLKO do uzytku na zewnatrz! Nie uzywa¢ w pomieszczeniach.

3. Nie uzywac ponizej poziomu gruntu.

4. Dostepne czesci mogg sie bardzo nagrzaé. Trzymaj mate dzieci, osoby starsze i zwierzeta z dala od grilla
gazowego. Zaleca sie uzywanie rekawic do grilla.

5. Nie przenos produktu, gdy jest zapalony.

6. Wytgcz doptyw gazu przy butli gazowej, gdy grill nie jest uzywany lub po uzyciu.

7. Wszelkie modyfikacje produktu, niewtasciwe uzycie lub nieprzestrzeganie instrukcji moze byc¢
niebezpieczne i spowoduje uniewaznienie gwarancji.

8. Sprawdzaj grill gazowy co roku pod kagtem nieszczelnosci. Sprawdz, czy potgczenia wezy sg szczelne i
przeprowadz test szczelnosci za kazdym razem, gdy ponownie podtgczasz butle gazowa.

9. Nie uzywaj grilla gazowego w odlegtosci 1 metra od materiatéw lub powierzchni palnych.

10. Butli z gazem ptynnym nie nalezy umieszczac bezposrednio pod grillem.

11. Otworz hak grilla przed zapaleniem.

12. Nie pozostawiaj grilla bez nadzoru, gdy jest zapalony.

13. Zachowaj ostroznos¢ podczas otwierania haka, poniewaz po otwarciu wewnatrz uwalnia sie gorgca para.
14. Nie przykrywaj grilla, dopoki nie ostygnie catkowicie.

15. Nie uzywaj aerozoli w poblizu grilla.

16. Nie przechowuj ani nie uzywaj benzyny ani innych tatwopalnych oparéw lub cieczy w poblizu tego grilla
gazowego lub jakiegokolwiek innego urzgdzenia.

17. Jesli poczujesz zapach gazu, zamknij doptyw gazu przy butli z gazem; zgas otwarty ptomien; otwérz
maske. Jesli nadal jest, przerwij uzytkowanie.




Lista czesci / parts list

QTY PART QTY

X1 20. Q X 1

X1 21. X 2

X1 22. \ X 1

X1 23. X2

Ny 24. X1

25. N X1

" 26. — ] X1

X1 27 — X 1

X1

X1

X1

X 4

X2

X1

X2 A. (om (M6X14) X 44
15 X1 B. B (MBX55) X 4
16. - X2 C. / X2
17. X1 D. Gum (M4X16) x4
18. N X1 E ‘
19. ———= X1 F W i (M4X5) X2




[ Montaz / Installation

Podczas montazu dokrecaj sruby tylko recznie, poniewaz poszczegdlne elementy muszg mie¢ miedzy sobg pewien luz.
Dopasuj nowo zainstalowane czesci ostroznie, aby uzyskac¢ najlepszy mozliwy montaz. Zaleca sie montaz przez dwie osoby.

During assembly, only tighten the screws by hand, as the individual components must have some play between them.
Adjust newly installed parts carefully to achieve the best possible result. Assembly by two people is recommended.

1 B M6X55 X 4

L.

2 A M6X14 X12




A M6X14 X2

N
>
O
~
— 2 o AH_%
§ ]
000
000
000
000
I
-‘\L ﬂﬁﬁﬁ
=
<




T — e

=

= s e = = =

D M4X16 X4
EX1

8
L
~ ||l
(/ \\"ﬁ

v\
ﬂ/
|

N
Q
/N
0070
R/
R
0
v
UL

\JA\
Y
Y

\J\)

Iy
[
|8
:
= =

G M4X5 X 2




A M6X14 X12

25

A M6X14 X4




A M6X14 X14

10




BRI
LR

5 05 5

R

rorb
101

0coo
000w
888

11




